GLEGBAL

3201 AUT SERIES

SINGLE NEEDLE DIRECT DRIVE NEEDLE FEED
LOCKSTITCH MACHINE WITH THREAD TRIMMER

INSTRUCTION / OPERATING MANUAL
PARTS MANUAL

GLE&BAL
HO HSING
SERVO MOTORS
Used sewing machines New sewing machines Spare parts for Global machines European distributor
Gebrauchtmaschinen Neue Ndhmaschinen of HO HSING
Maquinas usadas Maquinas nuevas motors
Machines occasion Machines nouveaux

WWW.IMCA.NET INFO@IMCA.NET




Thank you very much for buying our company’s sewing mechine. Before using your new machine, please read the safety
insTuctions below and the explanations given in the instruction manual.

With industrial sewing machines, it is normal to camry out work while positioned directly in front of moving perts such as the needie
and thread 1ake —~up lever, and consequently there is alweys a danger of injury thet can be caused by these parts. Follow the
instructions from training personnel and instructors regarding safe and comect operation before operating the machine so that you
will know how to use it correctly.

SAFETY INSTRUCTIONS

1. Safety indications and their meanings

‘This instruction manual and the indications and symbols thet are used on the machine itself are provided in order % ensure safe
operation of this machine and to prevent accidents and Injury to yourself or other peopie.

The meenings of thess indications and symbols are given below.

Indications

A CAUTION

mmmmﬂkmmsnmmwhmhﬂummiolbmeMMmmvm
using the machine or physical dsmage to equipment and surmoundings.

Symbols
A_---- ........ This BVMIAHM something that you shoulkd be careful of. The
picture inside the triangle indicates the nature of the caution thet must be
® ---e- - (For example, Othe symbal at left means “beware of injury”.
9. ........................... This symbol ( @ } indicates something that you must not do.

This symbol{ ) indicetes something that you must do. The picture inside the
circle indicates the mature of the thing thet must be done.

{For example, the symbol at left means “you must make the ground
connection”, }




T T T

- p———_

2. Notes on safety

A\ DANGER

Wait at lsast 5 minutas after tuming off the power switch and disconnecting the power cord from the wall outiet before
opening the fece plate of the control box. Touching aneas where high vaoltages are present can result in severa injury.

A\ cauTion

Environmental requirements

Use ths sewing machine in an aree which ls free from The ambient temperaturs should be within the range of
sources of strong electrical noise such as highr —frequen- 65T to 36'Cduring use.
¢y weiders, Temperatures which are iower or higher than this may
Sources of strong electrical noise may cause problems cause problems with correct operation,
Tha relative humidity should be within tha range of 45%
Any fluchmtions in the power supply voltage should be to 85% during use, and no dew formetion should oocur]
within 10% of the rstad voltage for the machine. in any devices.
Voltege fiuctistions which are greater than this may Excessively dry of humid environments and dew for-
cuse problems with comect operstion. mation may cause problems with cormect operation.
The power supply capacity should be grestar than the Avoid exposure to direct sunlight during use.
nwmwfwﬁlesmnomm s electrical con- Exposure to direct sunfight may cause problema with
COITeCt aparation.

Insuﬂ'idampoworsupplveapecﬁymmmpmbbms
with correct cpertion. in the avent of an electrical storm, tum off the power]
and disconnect the power cord from the well outiet. |

Lightning may cause problems with comect operation.

Installetion
Madtlmmﬁmshouldmwbeanndqnbya When securing the cords, do'mtbmdﬂnmcuo-
quaiified technician. sively or fasten thern 00 hard with staples,
there is the danger that fire or electric shocks could oo-
Contact your dealer or a quslified electrician for any cur. -

slectrical work that may need to be done.

olfusimaworkmblavmdlhasm, the

The sewing machine weighs more than 44 kg. The in- should be secured in such & way so that they

staflation should be camied out by two or more people. maove.

Do not connect the power cord until instakiation is Use both hands to hold the machine head when titting
complete, The mechine may operate if the treadle is b’*?‘”‘m“?mmﬂdpﬁsmn-lfaw
depressed by mistake, which could result in injury. hand is used, the weigh of the machine head mey

your hand to slip, and your hand may get caught .
Tum off the power switch before inserting or remowving

the phyg. ctherwise damage to the control box could Be sure to weer protective goggles and gloves
result. handling the lubricating ol and grease, so that they
naot get into yowr eyes or onto your skin, otherwise in-
Be sure to connect the ground. if the ground connec- flammation can result. ‘
tion s not secure, you run a8 high risk of receiving a Furthermore, do not drink the ol or eat the gresse
serious electric shock, and probisms with comect op- any circurnstances, as they can ceuse vomiting and di-
erstion may also occu. arhea,
Keep the oll out of the reach of children.




This sewing machine should only be used by operstors
Muohavaracamdﬂwneeessarynamngmsufeuse

The sewing machine should not be used for sny appli-

Be sure to wear protective goggles when using the ma-
chine.

if goggles ere not wom, there is the danger that if a
noedle breaks, parts oi the broken needle may enter your
eyes and injury may result.

Tum off the power switch at the following times.
AThe machine may operate if the treadle is depressed by
mistake, which could result in injury.

#® When threading the needle

® When replacing the bobbin and needle

@ When not using the machina and when leaving the
machine unattended.

i using a work table which has casters, the casters
should be secured in such a way so that they cannot
move.

Attach all safety device before using the sewing ma-
chine. )

if the machine is used without these devices attached,
injury may result.

Do not touch any of the moving parts of prass any ob-
jects against the rmachine while sewing, as this may re-
sult in personal injury or damage 1o the machine.

Use bath hands to hold the machine head when titing it
back or retuming it to its original position. if only one
hand is used, the weight of the machine head may
cause your hand to siip, and your hand may get caught.

If an emor occurs in machine, or if abnormal noises or
smells sre noticed, immedietely tum off the power
switch. Then contact your nearest dealer or a qualifiad
technician,

If the machine develops a problem, contact your neanest
dealer or 8 qualified technician.

Cleaning

Tumn off the power switch before carrying out cleaning.
The machine may operate if the treadle is depressed by
mistake, which could result in injury.

Use both hands 1o hold the machine head when tilting it
back or retuming it to its original position. If only one
hand is used, the weight of the machine head may
cause your hand 1o slip, and your hand may get caught.

Be sure to wear protective goggies and gloves when
handing the lubricating oll and greese, o thet they do not
get into your eyes of onto your akin, otherwise inflam-
mation can resuit

Furthermore, do not drink the ol or et the grease under
any circumstances, as they can cause vomiting and diar-
rhea.

Keep the oil out of the reach of children.




3. Warning labeis.

The following waming labeis appear on the sewing machine.
Pleage follow the instructions on the labels 8t all times when using the machine. If the iabeis have been removed or are
difficult 1o real, plsase contact your nearest dealer.

1

A CAUTION

Moving partsmay cruse
injury.

Operate with safety devices,
Turn off mainswitch before
mreading, changing bobbin
and needis, cleaningste,

2 Be sure to connact the ground. If the ground connection is not secure, you run a high risk of -
ceiving a serious eloctric shock, and problems with comect operation may also ocour.
3 Direction of operation

safety devices,
(A} Finger guard
(B} Thread take —up cover

Control box




1. NAMES OF MAJOR PARTS

14

1. Bobbin winder 2. Thread wiper

3. Lifting lever 4, Quick reverse(Actuator}
B. Presser foot 6. Control box

7. Knee lifter assembly 8. Power switch

9. Oil gauge window 10. Reverse lever

11. Stitch tength dial _ 12. Machine pulley

13. Operation panel 14. Cotton stand

Safaty devices

16.Thread take—up cover 18.Finger guard




2.INSTALLATION

A\ cauTion

Machine installation should 6nly be carried out by a Do not connect the power cord until instaillation is
r®qua“ﬁad technician. com~plete. The machine may operate it the treadle is
de-pressed by mistake, which could result in injury.
Contact your deeler or a qualified slectncian for any ' .
efectrical work thet may need to be done. Useg both hands 10 hold the machine head when tilting
A it back or returning it to its original position. If only one
The sewing machine weighs more than 46 kg. The hand is used, the weight of the machine head may
in —stallation should be carried out by tow or more cause your hand to slip, and your hand may get
people. caught.

About the machine set-up location

+Do not set up this sewing machine near other equipment such as
telgvisions, radios or cordless telephones, otherwise such aquip
ment may be affecterd by electronic interference from the sewing
machine.

<The sewing machine should be plugged directly into an AC wail
outlet. Operation problems may result if extension cords are used.

Carrying the machine

«The machine should be carried by the arm by two pecple as shown
in the illustration.

* Hold the motar cover (A} by hand glso so that the pulley does net
rotate.

Thting back the machine head
- Hold section {B) with your foot so that the table does not move,

and then push the arm with both hengds 1o tit back the machine
head.

Retuming the machine head to the upright position

1. clear away any tools, etc. which may be near the table holes.

2. While holding the face plate with your left hand, gently return the
machine head to the upright position with your right hand.




2-1 Table processing diagram

The top of the table shoud be 40 mm in thickness and should be strong enough 1o hold the weight and with -stand the
vibration of the sewing machina.
Dl holes as indicatad in the illustration below.

I..!L
_"%Jril

ltl:sj
b ]

£a0

Y

2—2.Installation

1. Control box

(l)control box

{2) Bolts [3 pos )

{3} Nuts (3 pes |

{9)Spring washers [3 pcs |
(5)Washers [3 pcs ]

¥a Connécting rod
BConnecting
{7INut




3.Power switch
{1}Power awitch,
{2)Screws (2 pcs |

4.0il pan

{1) Head cushions {left) [2 pcs ]
{2}Head cushions [right) [2 pcs |
3} Qil pen.

6.Rubber cushions
(1)Rubber cushions[2 pes)
{2)Nails [4pcsi

6.Knee lifter complying bar
(3} Xnea lifter complying bar

L2

Operator




7.Machine head

11) Hinges [2 pcs |

(2) Machina head

{3) Head rest

NOTE:

Tep the head rest {3) secursly into the table hole. If the
heed rest {3} is not pushed in as far as it will go, the
machine head will not be sufficiently stable when it is tilted
back.

8. Qperation panel
{1} Operation panel
{2) Screws [2 pes }
{Use for tightening rear cover)

9, Sticker {(Remova)
{1) sticker

10. Cotton stand

{1} cotton stand

NOTE:

Securely tighten the nut {4}so that the two rubbaer cushions
(2) and the washer (3} are securely clamped and so that the
cotton stand [1) does not move.




11. Knes lifter plate

(1} Knee lifter plate

(2) Bolt

* Loosen the bolt {3) and move the knee lifter plate (1)
" to a position where it is easy to use.

<Knee lifter adjustment>

1. Turn the machine pulley s0 that the feed dog is below the
top of the needio piate.

2. Lower the prasser foot (5) by using the lifting lever{4).

3. Loosen the nut(B).

4. Tum the screw (8) to adjust so that the amount of play
in the knee lifter (7) is approximately 2 mm when the
knee lifer plate {1} is gently pressed.

5. Securely tighten the nut (8)

<Adjusting the height of presser foot>
The height of the presser foot can be adjusted to a maxi-
mum of 16mm.

1. loosen the nut (9)

2. Tum the adjusting screw (10) to adjust so that the
presser foot (5} is at the desired position within a
distance of 16 mm of the needle plate when the knee

" lifter plate (1) is fully pressed.

3. After adjustment is completed, securely tighten the nut

{9).

Within 16mm

10




2-3. Lubrication

A\ cruton

Do not connect the power cord untit lubrication has besn compisted, otherwise the machine may operate if the
treadle is depressed by mistake ,which could result in injury.

into your ayes or onto your skin, otherwise inflammation can result.

Furthermore, do not drink the it or eat the grease under any circumstances, gs they can cause vomiting and
diarrhea.

Keep the oll out of the reach of children,

® Be sure to wear protective goggles and gloves when handing the lubricating oil and grease, so that they do not get

@ The sewing machine should always be lubricated and
the ¢il supply replenished before it is used for the first
time, and also after long periods of non—use.

@ Use only the lubricating oil our company.

1. Tiit back the machine head

2. Aemove the rubber cep (1) , and pour 150 ml of

lubricating oil from the accassory oil bottle (2) into
the oil tark (3)
{Use the reference line (4} as a guide when pouring}

3. Replace the rubber cap (1)

4. Retum tha machine head 1o its original position.

5. Check that the oil gauge Bicomes to the upper
referance line in the cil gauge window(5)

* Be sure to add more oil if the oil gaugaiBlis below
the lower reference line.

1



2-4 Test operation (Operating the treadie)

A\ CAUTION

Da not touch any of the moving parts or press any objects against the machine while sewing , as this may rasult in
persona! injury or damage to the machine.

<Turning on the power>
Press the ON power switch(1)
The power indicator(2will #iluminate.

<Test operation >

1. Check that the machine sews at low spead when the
treadie 13) is gently pressed to position (B).

2. Then check that it sews et high spead when the treadie
{3) is gently pressed 1o position (C).

3. After pressing the treadle (3) forward, check that the
neadie is jowaraed to the needle plat when the treadle (3)
is raturned to the neutral position (A).
({ when neadia.down stopping has been set.)

4. if the treadie (3) is pressed to position (D), thread
trimnrning is carried out and the needle then rises above the
needie plate and stops.

12



3. PREPARATION BEFORE SEWING

3~1.installing the needle '

A\ CcAUTION

Turn off the power switch before installing the needle. _
The machine may operate if the treadle is depressed by mistake, which could result in injury

1. tumn the machine puliey to move the needle bar 1o its
highest position.

2. Loosen the screw (1}

3. insert the needle (2) in a straight line as far as it will go,
making sure that the long groove on the needls is at the

left, and then securely tighten tha screwy1).

3 -2. Removing the bobbin case

A\ cAUTION

Tumn off the power switch bafore removing the bobbin case.
The machine may operate if the treacle is depressed by mistake, which could resuit in injury .

i

1. Tum the machine puiley to raise the needle until it is above
the needle piste.

2. Pull the latch (1)of the bobbin case upward and then
remove the bobbin case.

3. The bobbin {2} will come out when the latch (1) is
released .

*There ia an anti-spin spring(3! inside the bobbin case .
the anti-spin spring(3} prevents the bobbin from racing at
times such as during thread trimming.

For thick materials

13



3-3. Winding the lower thread

ACAUTION

Do not touch any of the mdvihg parts or press any objects against the machine whils the tower thread, as this
may result in personal injury or damage 1o the machine.

1. Turn on the power switch,

2. Place the bobbin {1) onto the bobbin winder shaft(2),

3. Wird the thwead severel times around the bobbin(1) in the

- direction indicated by the arrow.

4. Push the bobbin prasser arm(3) toward the bobbin {3).

5. Reise the presser foot with the lifting lever .

8. Depress the treadle. Lower thread winding will then start.

7. Once winding of the lower thread is completed, the bobbin
prassar arm (3) will return automatically.

8, After the thread has been wound on remove the bobbin
and eut the thread with the knifeld).

* Loossn the screw {5) and maover the bobbin presser(B) to
adjust the amount of thread wound onto the bobbin.

NOTE: 5

The amount of thread wound onto the bebbin should be a

maximum of 80% of the bobbin capacity.

G
More thread

Less th g " 80%

3-4 Installing the bobbin case

A CAUTloN

Tum off power switch before installing the bobbin case.
The machine may operate if the treadls is depressed by mistake , which could result in injury.

1. Tum the machine pulley to raise the needle unti! it is above
the needle plate.

2. While holding the bobbin so that the thread winds to the
right, insert the bobbin into the bobbin case.

3. Pass the thread through thé slot (1} and under the tension
spring (2), and then pull it cut from the thread guide(3}.

4. Check that bobbin turns clockwise when the thread is
pulled.

5. Hold the latch {4} on the bobbin case and insert the bobhin
case into the rotary hook..

14



3-5 Threading the upper thread

A\ CAUTION

Tumn off the power switch before threading the upper thread.
The machine may opsarate if the treadle is depressed by mistake. Which could result in injuty.

Tum the machine pulley end raise the thread take—up (1)
before threading the upper thread.

This will make threading easier and it will prevent the
thread from coming out at the sewing start.

3-6 Adjusting the stitch length

1. Push the dial lock lever (1} up untit it clicks to ralegse
the lock.

2. Tum the stitch length dial (2) clockwise or counter
clockwise 3o that the desired stitch length is at the upper
most position on the dial.

& The larger the number , the longer the stitch length wilt
ba .(The numbers on the diaf are for use as a guids.
The length of the finished stitches may vary depending
on the typae and thickness of material being sewn .
Adjust while looking at the finished stitchas.)

® When tuming the stitch length disll2} from a larger

' setting to a smnaller setting, it will be easier to turn the
dial if the reverse Isver(3) is pushed to the haifway—
down position.

3. Push the dial lock lever (1) down firmly to lock it

® Chack that the stitch length dial {2} dose not rotate.

16



3-7 Using the thread wiper

Prass the thread wiper switch (1) to theEside. if this is
done , the thread wiper (2) will operate r the thread is
trimmed.

3-8 Using the knee lifter

The presser foot (2) can be raised by pressing the knee
iifter plate(1).

16



4. SEWING

A\ cAuTiON

A
A
A

Attach all safety devices before using the sewing machine. If the machine is used without these davices attached,
injury may result.

Turn off power switch switch at the following times.

The machine may operate if the treadle is deprassed by mistake, which could result in injury.
When threading the needle.
When replacing the bobbin and needls
Whaen not using the machine and when leaving the machine unattended.

Do not touch any of the moving parts or press any cbjects against the machine while sewing , as this may result in
personal injury or damage to the machine.

Q Use both hands to hold the machine head whan tiiting it back or returning it to its original position. If only one hand

is used, the weight of the machine head may cause may cause your hand to slip. and your hand may get caught.

4-1.

Sewing

1. press

The power indicator (2) will illuminate.
2. Use the operating panel to cerry out the programming
which is necessary for sewing .
(Refer to the chapter on using the operating panel.)
3, Depress the treadle to start sewing.

the ON powaer switch (1).

4-2.

Backtacking

When the actuator (1) or the reverse lever (2) is pressed
duing sewing. the feed direction will be reversed. When it
is released, the feed direction will return to normal.

17




4-3.Sewing condensed stitches

® \When you press the reverse switeh [1), the sewing
stitches will be on the reverse direction; while pressing
the reverse lever (2),you can get the small stitches (for-
ward diraction}, namety, condensed stitches.

< Setting for Condensed Stitch >

1. Loosen the screw {}.

2. Adjust the rod for condensed stitch {5) to the position
with the red signal, and lock the screw (6), and then the
stitch length is 2{ See the drawing).

3 Should you need the more condensed stitches, please
readjust the rod for condensed stitch to a lower position.
4. Should you need less condensed stitches, please read-
just the rod for condensed stitch ta a higher position.

< Sewing >
1. Adjust the stitch length dial {4} to the stitch length for
normal sewing.
2. Push down the dial lock levar {3) to engage the lock .
3. Start sewing .
4. At the position where you would like to stark sewing
condensed stitches,reverse stitches are sewn while the
reversa switch (1) is being pressed .

Condaensed stitches are sswn while the reverse lever {2}
is being pressed .
* To stop sewing condensed stitches,loosen screw (6},
adjust the rod for condensaed stitch (5) to lowest .

IS 2

ewing direction

[ ——— ey

}Condensed stitches

6

18




5. THREAD TENSION

5-1. Adjusting the thread tension

A\ cAuTION

Turn off the powaer switch before removing or inserting the babbin case.
The machine may operate if the treadle is depressed by mistake, which could result in injury.

Good even stitches.

A A A A «— Upper thread
ﬂ“'mm RNV -— L:\nprer thread

Upper thread tension too weak

G uRG v s i
\;‘ & o: lower thread tension too |—»
strong.

Increase the upper thread tension.
Decrease the lower thread tension,

Decrease the upper thread tension.
Increase the fower thread tensian.

< Lower thread tension>

Adjust by turning the adjustment screw {1) until the bobbin
cese drops gently by its own weight while the thread end
coming out of the bobbin case is hald.

<Upper thread tension>

After the lower thread tension has adjusted, adjust the up
per thread tension so that a good, ever stitch is obtained.

1. Lower the presser foot,

2. Adjust by turning the tension nut(2),

Becomes stronger

19



5-2.Adjusting the presser foot pressure

Correct stitches
- — e e ] Upper thread
= —— - S oG

=== Skippad stitches occur

__» Increase the pressure.

ey e e = Uneven stitch length

?##‘9—'#’;5‘#% Stitches are puckered

— Decrease the pressure.

The presser foot pressure should be as weak as possible,

but strong enough so that the material dose not slip.
1. Loosen the adjusting nut (1).

2
2. Turn the presser adjusting screw (2) to adjust the presser Becomes weaker| Becomes stronger
foot pressure. b 3
3. Tighten the adjusting nut (1). (=
o, A\
—

)

5-3. Adjusting the trailing length after thread trimming

®AL the time of thread trimming, the thread tension is

loosened and tension is applied by the pratension (1) only.
@The staendard trailing length for the upper thread is 35-40
mm.

@if the tension of the pretansion (1) is increased, the
lengths of the threads trailing from the needls tips will be
reduced; if the tension is reduced , the lengths will be
increased.

Adjust by turning the pretension(1).

20




6.CLEANING

4\ CAUTION

Furthermore, do not drink the oil or eat the grease
ar—rhea.

Keop the oil out of the reach of children.

Turn off the powaer switch before carrying out claaning.
The machine may operate if the treadls is depressed by mistake, which could result in injury.

Be sure to wear protective goggies and gloves when handling the lubrication cil and grease, so that they do not
get into your eyes or onto your skin, otherwise inflammation can resuft.

under any circumstances, as they can cause vomiting and di-

A Use both hands to hold the machine head when tilting it back or returning it to its onginal position, if only one
hand is used, the weight of the machine head may cause your hand to slip, and your hand may get caught.

6-1.Daily cleaning procedures

the following cleaning operations should be carried out each day in order to maintain the perffomance of this machine and to

ensure a long sarvice life.

Furthermore, if the sewing machine has not been used for B
before using it again.

1. Cleaning

1. Raise the presser foot.

2. Remove the two screws {1), and then remove the needle
plate(2}.

3. Use a soft wire brush to clean any dust from the feed dog
{3).

4, Install the needle plate(2) with the two screws (1).

5. Tilt back tha machine head.

6. Rermove the bobbin case {4).

7. Wipe off any dust from the rotary hook (5) with & soft
gioth, and check that there is no damage to the rotary hook
(5.

f, Remove the bobbin from the bobbin case (4) and clean
the bobbin casa (4) with a cloth.

g. Ingert the bobbin into the bobbin case (4) and then place
the bobbin case (4) back into the machine.

long periad of tims, carry out the fellowing cleaning procedures

2




2. Lubrication

A, Gearbox oil quantity

NOTE:

- the quantity of il in the gearbox immediately after
tilting back tha machine head.

When the machine head is left for fong periods in the tilt-
ed-back position, the amount of ¢l in the felt inside the
gearbox drops and the oil leve! seen from the oit windows
{1) rises, so that it becomes impossible to measure the ac-
tual il level accurately.

«The position of the il level in the oil window {1} will vary
depending on the engle of the machine head.

Tilt back the machine head while the head rest (2) is in-
stalled in the comect position as shown in the table pro-
cessing die—gram .

<Checking the oll quantity>

The oil ievel should normally be approximately 2 mm above

the caenter reference line in the oil window {1). (70 ml of

lubricating oil is added to the gearbox at the time of

shipment from the factory.)

1. Look at the oil windowy (1) from directly in front.

2. If the oil level is below the normal levsl, add more lubri
cating oil as described in the following procedure,

<Lubrication>

Use only the |ubricating oil specified by our company,

1. Remove the rubber cap (3).

2. Add lubricating oil until the oil level is approximately 2 mm
above the center referanca line in the oil window (1).
Do not pour all of the lubricating oil in at once at this time.
Pour the lubricating oil 10 ml at a time while checking the
oil window (1},

NOTE:

Do not pour too much lubricating oil into the specified loca-

tion.

If too much oil is added oil lsaks may result.

3. Insert the rubber cap (3} securely.

4, Return the mechine head 1o its ofiginal position.

NOTE:

The rubber cap (3) has a hole in it for adjusting the air pres—

sure.

When replacing the rubber cap (3} use only the replacement

part specified by our company., o

T -
{—g*__/_ -l \l’—'—
2 T\
f—— e .
N ™
{7 l i
'DO
Q

ApproX, 2mm




B. Oil tank oil quantity.
Check the oil gauge window (1), end add more oil if the ol
gauge {2) is below the lower reference line.

3. Checking

t. Replace the needle if it is bent or if the tip is broken.

2. Check that the upper threads have been threaded correct
Iy.

Upper reference
line

2

Lower reference

O line

-

23




6-2. Applying grease

<Applying greases
Use our company specified grease.

-
-,
/a¥,

n
L I

i g N
: 7
.,ﬂi%

1. Turn the power switch to "OFF*

2. Remove the screws and the set screws.

3. Apply grease to each of the holes until the grease overfiows slightly.

4, Tighten the screws and the set screws in order to push the grease in.

5. Turn the machine pufley by hand to move tha needle bar up and down several times in order to disperse the grease,

6. Use a cloth to wipe away any excess grease from around the screws and set screws and from underneath needle bar bush D.
7. Camry out the reset procedure given below.

24



7. ADJUSTING THE ROTARY HOOK LUBRICATION AMOUNT

A\ cAUTION

resuit.

Be careful not to touch your fingers or the lubrication amount check sheet against moving parts such as the rotary
hook or the feed mechanism when checking the amount of il supplied to the rotery hook, otherwise injury may

Use the following procedure to check the amount of oil being supplied to the rotary hook when replacing the rotary hook or

when changing the sewing speed.

<Checking the lubrication amount>

1. Remove the thread from all points from the thread take-
up to the needle.

2. Use the lifting lever to lift the presser foot.

3. Run the machine at the normal sewing speed for approxi
mately 1 minute without sewing any material {following
the same start/stop pattern as when actually sewing}.

4. Place the iubrication amount check sheet (1) undemsath
the rotary hook (2} and hold it there. Then run the sewing
machine at the normal sewing speed for 8 seconds. (Any
type of paper can be used as the |ubrication amount check
sheet (1).)

5. Check the amount of oil which has spattared onto the
sheat.

If adjustment is necessary, carry out the foliowing operations

in "Adjusting the {ubrication amount”.

Ncte:

it the lubrication amount does not match the correct
amount shown in the illustration at left {if the amount of
spattered oil is too much or none at all),tumn the adjusting
screw (3) clockwise to fully tighten it, turn it back counter
clockwigse by 2 1/2 turns, and then carry out the following
adjustment.

<Adjusting the lubrication amount>

1.Tilt back the machine head.

2.Tum the adjusting screw (3) to adjust the lubrication
emount.

+if the rotary hook adjusting screw {3) is turned clockwise,
the lubrication amount becomes greater.

«If the rotary hook adjusting screw (3) is turned counter
clockwise, the lubrication amount becomes smaller.

3.Check the lubrication amount agein according to the pro
cedura given in "Checking the lubrication amount* above.

*Turn the adiusting screw (3) and check the lubrication
amount repeatedly until the lubrication amount is correct.

4.Check the lubrication amount again after the sewing
machine has been used for approximatsly two hours.

Approx.25mm

Approx. 70mm

—4

iy

Too much Correct Too little
.-‘_'.. \ .
\Spattered oil
Less oil ymore oil

25




8. STANDARD ADJUSTMENTS

A\ cauTiON

Maintenance and inspection of the sewing machine
should only be carried out by a qualified technician.

Ask your dealer or a qualified electrician to camry out
any maintenance and inspection of the electrical sys-
tem.

If any safety devices have been removed.be abso-

olutelv sure to re—ingtall them to their original posi
tions and check thet they operate correctly before
using the mechine.

Use both hands to hold the machine head when tilt-
ing it back or returning it to its original position.If on-
ly one hand is used ,the weight of the machine head
may causa your hand to sip,and your hand may get
caught.

Tum off the power switch and disconnect the power
cord from the wall outlet at the following times, other-
wise the machine may operate if the treadle is de-
pressed by mistake ,which could result in injury.
@ When carrying out inspection,adjustrnent and
maintenance
@ When replacing consumable parts such as the
rotary hook and knife
it the powar switch needs to be left on when carrying
out some adjustmant ,be extrernely careful to observe
all sefety precautions.

8-1. Adjusting the safety switch position

The safety switch (1) is normally installed as shown in figure [Al.

However, if the processing method used for the table leaves too much space betwsan the machine head and the tabie hole,it

may adversely affect the operation of the safety switch (1)
<Adjustment method>

The standard amount of clearance between the machine head and the table hole is 1.6mm.

If the clearance is 3.5mm or more ,install the safety switch (1) so that the washer {2} is on the machine head side as shown in

F
<Safety switch

igure(B].
lf the posubon cannot be satistactorily adjusted in this way ,add more washers of the seme thickness.

If the spring stroke is 10 small,

the safety switch will not operate.

By changing the position of the safety
switch, the required 8pring stroke can
be mainained.

Reduce the
[ clearance.

Sawing machine

26




8-2. Adjusting the thread take—up spring

<Thraad take-up spring position>

The standard position of the thread take—up spring (1} is 6—

gmml4-8mm for H specifications}above the surface of the

thread guide{3hwhen the prasser foot (2) is lowsred.

1. Lower the presser foot (2).

2. Locsen the set screw (4).

3. Turn the thread tension bracket (5) to adjust the spring
position.

4, Securely tighten the set screw (4).

<Thread take—up spring tension>

The standard tension of the thread take —up spring (1)
varies in accordance with the machine specifications as
shown in the table.

M 0.26~0.35N
H 0.30~0.5N

1, Push the needle thread with your finger until it is slightly
higher than the thread tension brackst (5)and so that the
upper thread is not pulled out .

2. Full the upper thread down until the thread take—up

spring (1) is at the same height as the base of the thread
guide (3l.and then measure the tension of the thread

take-up spring {1).
3. Insert a screwdriver into the slot of the tension stud (6),

and turn the screwdriver to adjust the tension of the
thread take—up spring (1).

NOTE:

It using the tension gauge (7}Msold separately} to measure
the tension ,take the reading from the scale on the side of
tha red line .

(M)
0.25~0.35N

{H}
0.3~0.5N

8-3. Adjusting arm thread guide R

The standard position of arm thread guide R (1) is the
position where the screw (2} is in the center of the ad-
justable range for arm thread guide R{1),
To adjust the position .loosen the screw (2) and then ,
mave arm thread guide R(1).
@ When sewing thick material ,move arm thread guide
A(1) to the left ,(The thread take—up amount will ba
come greater.)
® When sewing thin material, move arm thread guide
Ai1} o the right .(The thread take—up amount will
become less.)

27



8-4. Adjusting the presser foot height

The standerd height of the presser foot {1} is 6mm when
the presser foot (1) is reised by means of the lifting laver

(12.)Loosen the nut {3) of the adjustment screw (4),and then
turn the adjustment screwid)so that there is no pressure
apptied to the presser foot .

2. Raise the lifting lever {2}. The presser foot {1} will also
rise.

3. Remove tha oil cap (5).

4, Loosen the boit (B) and then move the presser bar {7) up
or down until the presser foot (1) is at the standard
height of 8 mm .

5. Tighten the bolt { 6} .

6. Replace the oil cap (5),

7. Adjust the presser foot pressure using the adjustmant

. screwia},and then tighten the nut (3).
8-5 . Adjusting of the feed dog height

The standard height of the feed dog (1) when it is at its maximum height above the top of the needle plate is 1.0 mm for M
specifications, and 1.2mm for H specifications.

1. Turn the pulley unti! the feed dog (1)rises 1o ths highest
position.

2. Tt back the machine head .

3. Loosen the screw {2).

4, Tumn the feed lifting rock bracket stud {3)within a range of
80*from the reference line (4) to adjust the vertical height
of the feed bar {SKFig.[A]

5. Tighten the screw(2).

if you are worried about the angle of the feed dog (1),tumn

the shaft (B6) while carrying out the sbove adjustment ,(Flg.

(1))
A B
@y . (®%e" —--—.._.__o.(’@?>
Becomes higher Becomes higher

s -‘_Needle plate 3 an:s o
@ﬂ‘*”% Bpo=rt= Yy
Sy, &y o= —3 ‘@’

Becomes lower

Becomes lower Becomes lower

8




8-6 .Adjusting the feed dog angle

The standard angle is for the feed dog (1} to be parallel

to the needle plate when the machine pulley is turned

forward to raise the feed dog {1} from its lowest position

until it is fiush with the top of the needle plate.

1. Tum the machine pulley forward to raise the feed dog
{1) frorn its lowest position until it is flush with the
top of the neadle piate ,and stop turning the pulley at
that point .

2. Tit back the machine head .

3. Loosen the two set screws(d).

4. Turn the shaft (2) in the direction of the arrow within
a range of 90°with respect to the standard position .
(Fo.ICl

@!n order to prevent puckering ,lower the front of the
fead dog (1)

@in order to prevant the material from slipping.raise the
front of the feed dog (1)

5. Securely tighten the set screws (4).

If you would lika to tilt the feed dog (1) further. turn the feed kfting rock bracket stud {5} while carrying out the above adjust-
ment (Fig [D))

{Refer to “B-5 Adjusting the feed dog height” on the previous page for details of this operation. )

The height of the feed dog (1) will change after the angle has been adjusted ,s0 it will be necessary to re—adjust the height of
the feed dog (1).

Raise the front Back Is iowered Raise the front
Parallel

Needle plate

c_m S (E?, (@M_ﬂ,@

Lower the front Back is raised Lower the front




8-7. Adjusting the needle bar height

Adjust so that the distance from needle plate mounting sur-

fece A to the bottom edge of the needle bar (1) is the same

as the haeight of surface B on the <1> side of the accesgory
timing gauge (2} when the needls bar (1) is at its lowest po-

sition as shown in the illustration .

1. Remove the presser foot (3).the needle plate (4}and the
feed dogi5).

2. Tum the machine pulley to set the needle bar (1} to its
lowast position,

3. Remove the rubber ¢ap {6) from the face plate .

4, Loosen the screw (7).

5. Move the needie bar (1} up or down to adjust so that the
distance from needle piate mounting surface A to the bott
om edge of the needla bar{1) is the same as the height of
surface B on the <1> side of the accessory timing
gauge (2).

6. Securely tighten the screw (7).

7. Install the rubber cap (€).

8. Install the feed dog (5), the needle plate (4) and the press
er foot(3).

8-8. Adjusting the needle and feed mechanism timing

The standard timing is for the tip of the neadle to be in the
position givan beiow when the machine pulley is tumed for-
ward to raise the feed dog {1) from its lowest position until it
is flush with the top of the neeadle plate (2).
{At this time ,the “-"mark on the lower shaft will be aligned
with the center of tha scale {4) (“O"mark) on the vertical
cam (3).)
<M> There is a gap of approximately 2 mm between the tip

of the needis and the top of the needls plate (2).
<H> There is & gap of approximately 4mm between the tip

of the nesdle end the top of the needls plats (2),
1. Set the stitch length digl to the maximnum setting .
2. Tilt back the machine head .
3. Loosen the two set screws (B),and then tum the vertical

carn (3) sligtly to adjust the timing .
NOTE: Use the standard needle and feed mechanism
timing .
If the timing is changed ,broken needlas may occur.
4, After adjustment is completed ,securely tighten the
two screws(s).

< <H»

30




8-9 .Adjusting the needle and rotary hook timing

When the machine pulley is tumed forward to raise the
needis bar {1} 1.8mm (2.2mm for H specifications } frorn its
lowest position ,the rotary hook tip (3} should be aligned
with the center of the needle {4) as shown in the illustration
when the distance from needle plata mounting surface C to
the bottom edge of the neesdle bar (1) is the same as the
height of surface D on the <2>side of the accessory timing
geuge {2).
{At this time ,the gap between the upper edge of the nee-
die hole and the rotary hook tip {3) wil be 0.5-0.7mm.)
1. Ramove the prasser foot (5).needle plate (6) and feed
dog (7).
2. Set the stitch length dial as follows.
<M>.. Stitch length dial O setting.
<H>...Stitch length dial 3 setting.
3. Loosen two of the three set screws (9} which are
securing the rofary hook {B).
4. Turn the machine pullsy to raise the needls bar (1)
from its lowest position until the distance from needle
plate mounting surface C to the bottom adge of the
naedle bar {1} is the same as tha hejght of surface D
on the <2> side of the accessory timing gauge(2).
5. Loosen the remaining set screw (9) and align the
rotary hook tip {3) with the cener of the needle {4}.There
should be a gap of 0—0.6mm between the rotary
hook tip {3} and the noedle (4) at the time .
B. Securely tighten the three set scraws (9),
7. Instali the feed dog {7).needls piate (6) and presser
foot (5).

<Checking the clearance between the rotary hook
and bobbin case holder position bracket >

Check that the clearance between the rotary hook (8) and the
bobbin case holder position bracket {10)is enough to allow the
thread being usad to pass through smoothly.

The clearance should be 0.4-0.7mm for M models , and 0.6-
1.1 mm for H models.

[ S=—,
(M) 0.4~0.7mm
{H} 0.6~1.1mm

31




8-10. Adjusting the treadle

<Forward depression sensitivity adjustment >

if the machine starts running at low speed when your foot
is simply resting on the treadle ,or if the treadle pressure is
feit to be too weak ,adjust the position {a to ¢} at which the
treadie spring (1) is hooded onto the treadie lever (2).

a is the waskest position and it becomes gradually stronger
at b and ¢ respactively .

<Backward depression sensitivity adjustment >

1. Lovsen the nut {3) and the bolt {4).

When the bolt (4) is tightened, the treadle operation be-
cormes heavier, and when it is loosenad, the operation be-
comeslighter .

2. Tighten the nut {3).

<Adjusting the treadie stroke>

Remove the nut (5).and then move the connecting rod joint
{6} from the position in figure A to the position in figure B.
The treadle stroke will then be increased by approximately
27%.

At this time .the treadle forward and backward depression
sensitivity will change , 20 readjust if necessary .

(A

|8-11. Adjusting the presser foot floating amount{minute lifting amount)

When sgwing stretch materials and materials with long pile ,
you can make minute adjustments to the floating amount
for the presser foot (1)in accordance with the material.
1. Turn the sewing machine pulley by hand 10 move the
faed dog (2)below the needle plate (3).
2. Use the lifting lever to lower the presser foot (1).
3. Icosen the nut (4},
4. Use a screwdriver to turn the adjustment scraw (5} 10
adjust the flosting amount .
@ To raise the presser foot (1)
Turn the adjusting screw {5} clockwise .
@ To lower the presser foot (1)
Turn the adjusting screw (5} counterclockwise .
B. Tighten the nut (4).
After making the adjustment , sew a plscs of material to
check the floating amount.

———————



8-12. Adjusting the actuator position

The installation position for the actuator (1)can be adjust-
od to <A> or <B>,

Adjust so that it is in a position where it is easy to oper-
ate.

1. Remove the two screws (2).

2. Mova the switch setting base (3) to move the actuator
{1} to the preferred position <A> or <B>.

3. Tighten the two screws(2),

Back




9-1 . Adjusting the thread trimming timing

(6)
Di
cam rotation

irection of o w.n _

[A]

0.6@11—0.8mm (B]
L —8)

(c) 1@07—[ ]

Remove the presser foot, needle plate and feed dog.

<Thread trimming cam position adjustment>

1. Tum the machine pulley forward to raise the needle bar
(1) from its lowest position until the distance from nesdle
plate mounting surface D to the boftom edge of the
needte bar (1) is the same as the height of the surface E
of the accessory 3A timing gauge.

2. At the above position, push the piunger (3) of the thread

trimming solenoid with your finger in the direction of the
arrow.
Adjust the position of the thread trimmer cam (4) at this
time so that. the roller shaft {6) of the thread trimmer cam
lever assembly (5) touches the hollow (c) of the thread
frimmer cam (4) and so that the clearance between the
edge of the thread trimmer cam (4) and the roller shaft (4)
is 0.6 to 0.8 mm, and then tighten the set screws (7). (Fig.
(A

3. Check that the clearance between the edge of the thread
frimmer cam (4) and the roller shaft (6) is 0.5 mm when
the roller shaft (6) returns to the right. {Fig. [B])

* Tighten the two set screws (7) to approximately 4 N.m.

<Movable knife and fixed knife position adjustment>

1. Tum the machine pulley, and then push the plunger (3) of
the thread trimming solenoid with your finger.

2. In this condition, turn the machine pulley until the roller
shaft (6} of the thread trimmer cam lever assembly (5) is
sitting on top of the thread trimmer cam (4), then move
the thread trimmer lever (10} to adjust its position so that
the tip of the fixed knife (B) and the blade of the movable
knife (9) are meshed by 1 mm, and ther: tighten the screw
(11).

* Adjust so that the mashing amount is 1 —1.5 mm at this
time, by using the position where the mating marks on
the thread trimmer hoider and the bushing are aligned
as a guide.

* Tighten the screw (11} so that there is no play in the
forked shaft (12).

* The lower thread finger (13) must be undemeath the
movable knife (9).

3. Install the feed dog, needle plate and presser foot.



9-2 . Adjusting the needle feeding

1) Needle deflection adjustment

8.5mm

2) Needle drop adjustment

* Check that the nesdle bar (1) and the presser bar (2) are
parallel when the stitch length dial is set to 0 and the
machine pulley is tumed.

< Adjustment method if the needle bar {1} and presser
bar {2) are not parallel »

Loosen the screw (4) of needle feed shaft am L (3), and then
move the needie bar base (5) forward or back to adjust so
that the needle bar (1) and the presser bar (2) are parallel.

* Check that the needle tip (1) drops into the middle of the
needle hole in the feed dog (2) when the stitch length dial
to the maximum sefting and the machine pulley is tumed.

< Adjustment method if the needie tip {1) does not drop
into the middle of the needle hole in the feed dog (2)>

Loosen the twoe screws {4) of the horizontal feed base arm
(3), and then move the feed base assembly (5) forward or
back to adjust so that the needie tip (1) drops into the middie
of the needle hole in the feed dog (2).



3) Adjusting the needie feed amount

The needle feed amount can be set to 1.2 times (20%)
greater than the standard needle feed amount.

Adjust the needle feed amount when sewing heavy-weight
materials and materials which slip easily.

1. Remove the face plate.

2. The standard needle feed amount is the position where
the reference line (1) on needle feed shaft arm L is aligned
witt: the reference line on the needle feed link {2).

3. Use a No. 12 spanner to loosen the needie feed arm shaft
{3) by 1/4 of a tumn, lower the needle feed link (2}, and then
tighten the needie feed arm shaft (3).



10. REPLACING PARTS

A CAUTION

Replacement of parts should only be carried out by a
qualified technician.

Use only the proper replacement parts as specified
by Brother.

Tum off the power switch and disconnect the power
A cord before replacing any parts.

The machine may operate if the treadle is depressed
by mistake, which could result in injury.

Use both hands to hold the machine head when
titing it back or returning it to its original position. If
only one hand is used, the weight of the machine
head may cause your hand to slip, and your hand
may get caught.

Be sure to wear protective goggles and gloves when
® handling the iubricating oil and grease, so that they

do not get into your eyes or onto your skin, otherwise

inflammation can result.

Furthermare, do not drink the oil or eat the grease

under any circumstances, as they can cause

vomiting and diarrhea.

Keep the oil out of the reach of children.

Fixed knife

1. Tilt back the machine head,

2. Remove the screw (1), and then remove the rotary hook
stopper (2.

3. Remove the screw (3), and then remove the fixed knife

4.

Carry out the above steps in reverse to install the fixed

knife (4).

Sharpening the fixed knife

If the cutting performance detericrates, sharpen the fixed
knife (4) on a whetstone (5) as shown in the illustration.

4

(5
X

A\

1. Remove the needle.

2. Lift up the presser foot using the lifting lever.

3. Remove the two screws (1), and then remove the needle
plate (2).

4. Tum the machine pulley to raise the needie bar to its
highest position.

5. Tilt back the machine head.

6. Push the thread trimmer connecting rod (3) in the
direction of the arrow untit the two screws (4) can be
seen.

7. Remove the two screws (4), and then remove the
movable knife (5).

-

Cary out the above steps in reverse to install the
movable knife (5).



11. TROUBLESHOOTING

@ Plsase chack the following peints before calling for repairs or service.
@ {f the following remedias do not fix the problem, tum off the power switch and conault & qualified technician or the place of

purchase. _
A\ DANGER

\ Wait at least 5 rinutes after turning off the power switch and disconnecting the power cord from the wall outlet
before opening the faca plats of the control box. Touching areas where high voltages are prasent can result in
Severs injury.

A\ cauTION

Turn off the power switch and disconnect the power cord before carrying out treubleshooting.
The machine may operate if the treadle is depressed by mistake, which could result in injury.

Probiem _ _ Possible cause

1 Upper thread is not tight. # i3 the upper thread tension too wesk, or is the lower thread tension too strong?
Adjust the ugper thread tension or lower thread tension.

2.Lower thread is not tight, ® Is the lower thraad tension too weak, or is the upper thread tension too strong?
Adjust tha lower thread tension or upper thread tension.

3 Loops appear in seam. @ Is the thread path not smooth snough?
Use a file with a finé grain of sandpaper to polish smooth the thread path.
@ Is the bobbin not turning smoothly?
Pull eut the lower thread 10 check that there is no slackness in the thread tension, or

” replace the bobbin o bobbin case.

4.Skipped stitches oceur @ Is the needla tip bent? |s the needie tip blunt?
while sewing ‘ i the needle tip is bent or broken, replace the needls.
@ |s-the neadle properly installed?
it itis incorrect, install the needle correctly.
' ® |s the machirnie properly threaded?
e , It it is incarrect, thread the thread correctly.
~ ® I3 the presser foot pressure too weak?
Adjust the presser foot pressure.
@ Is the nesdle 100 thin?
Replaca the needle with a needie that is one rank thicker.
@ |5 the presser foot too high?
Adjust the height-of the presser toot.
@ is the thread take~up spring too weak?
Adjust the tension of the thread take—up spring.

ar gy




Problem

Possibie cause

5.Skipped stitches at sewing start
Thread unravelling at sewing start

is the thraad take—up spring tension too strong?

Reduce the tension of the thread take-up spring.

is the thread take-up spring operating range too large?

Lower the position of the thread take-up spring.

Are the trailing lengths of the upper threads too short after thread wrim
ming?Adiust the pretension.

Are the threads not being timmed cleanly?

Sharpen the fixed knives, or replace the fixed and movable knives if neces~
sary.

Is the nesadie too wide?

Try using a neadle with a count that is one lower than the current nesdle.
Is the length of thread trailing out fromn the bobbin case after thread trim
ming too short?

{f the bobbin is spinning loosely, replace the anti-spin spring in the bobbin
case.

ls the sewing speed too fast at the sewing start?

Use the slowy start feature, ‘

2

6.Uneven seam

Is the prasser foot pressure too weak?

Adjust the presser foot pressura.

Is the feed dog too low?

Adjust the feed dog height.

Is the bobbin scratched?

if the bobbin is damaged, smooth it with an ciled grindstone or replace it.

7. Large degree of puckering
{axcess tension)

Is the upper thread tension too strong?

Meke the upper thread tension as weak as possibla.

is the lower thread tension too strong

Make the lower thread tension as weak as possible.

Are the thread take—up spring tensions too strong?

Make the thread take—up spring tension as weak as possible.
Is the thread take—up spring operating range too large?

Lower the position of the thread take—up spring t as low a position as possible.

Is the prasser foot pressure too strong?

Adjust the presser foot pressure.

Is the gewing speed toc fast?

Use the sewing spaed control keys to gradually reduce the sewing speed.

8 Material slippage

Is the presser foot pressure too strong?
Adjust the presser foot pressure.




Problem

Possible cause

8.Lower thread is tangled at
the sewing start.
Spinning of bobbin during
thread trimming

' lower thread

The bobbin winding amount should not be more that 80%.

Is the bobbin spinning direction correct when the lower threed is being pulled?
Set the bobbin 30 that it turns in the opposite direction to the rotary hook,

ls there too much thread wound onto the bobbin?
% /80%

Is the anti-spin spring attached?

Attach the anti-spin spring.

Is the bobbin turning smoothly?

If the bobbin is nat turning smoothly, replace the bobbin

10. Upper and lower
threads are breaking.

o
F O
ﬁ“‘

{ &d
rovmvaman | | vevrevm—

Is the needle bent or is the needle tip broken?

Replace the needle if it is bent or broken.

Is the needle properly installed?

If it is incorrect, install the needle corractly.

Is the machine properly threaded?

If it is incorrect, thread the thread correctly.

Is the rotary hook sufficiently lubricated?

if the oil gauge is down to the lower reference line in the cil gauge window, add more
oil.

Is the upper or lower thread tension too weak or too strong?

Adjust the upper thread or lower thread tension.

is the upper thread may be loose bocause the thread take-up spring operating range is
too small?

Adjust the position of the thread take—up spring.

Is the rotary hook, feed dog or other part darnaged?

¥ they are damaged, smooth them with an oiled grindstone or replace the damaged
parts.

Is the thread path damaged?

if the thread path ia damaged, smooth it with sandpaper or replace the damaged part.

11.Incorrect thread trim —
ming {Upper and lower
threads are both not being
trimmed)

Is the fixed knife or movable knife darnaged or worn?
Replace the fixed knife or the movable knife.

12.Incorrect thread trim-
ming (upper threed or lower
thread is not being trimmoed)

Is the needls properly installed?

If it is incomact, install the needle correctly.
Is the fixed knife or movable knife blunt?
Replace the fixed knife or the movable knife.

13.8Broken neadies

[N

'y

s
-

//N

.
*
l
I

Is the material being pushed or pulled with excessive force during sewing?
Is the needle properly installed?

If it is incomect, install the needie correctly.

Is the needle bent, is the needle tip broken, or is the needie hole blocked?
Replace the needle.

PO V{4 reenan —eee

+ -It is extremely dangerous to leave any piecas of broken needie sticking in the material

if the needle breaks, search for all pioces until the whole of the needle is found again.
+ »Furthermore, we recommend we racommend that through steps be taken to sccount
for such needles to comply with product liability regulations.




Probiem

Possible cause

14.Qil gauge (1)is not rigi-
blain o©il gauge win -
dow.

@ 15 the oil tank empty?
Fill the 0il tank with oif.

15.Machine does not op-
erate when power S
wrned on and treadle is
pressad,

® I3 the power suppiy connector disconnectad from the control box?
Insert the connector sacurely,

16. Machine does not op-
er-ate at high speed,

@ Is the sewing speed satting or backtack apeed satting incorrect?
Use the sewing speed control keys to set the high speed.

17. Machine stops during
sewing

@ [s the fixed stitch key turmned on?
Press the fixed stitch key sc that the indicator turns off.

@ |s the power supply voltage 100 low?
Check the powar supply.
Uf the power cord is too long or too many appliances are being run from a single
outlet, this may cause voltage drops which will in turn cause the reset function to
activate angd stop the machine, aven if the power supply itseif is normal.)

18 .Nothing appears on
the operation panel dis -
play.

@ s the power supply connecter disconnected from the control box?
Insert the connector securely,

@ |5 the aperation pane! connector inside the control box disconnacted?
insert the connector securely.




3201 AUT SERIES

SINGLE NEEDLE DIRECT DRIVE NEEDLE FEED
LOCKSTITCH MACHINE WITH THREAD TRIMMER

PARTS MANUAL

HO HSING
SERVO MOTORS

Used sewing machines New sewing machines Spare parts for Global machines European distributor
Gebrauchtmaschinen Neue Nahmaschinen of HO HSING
Magquinas usadas Maquinas nuevas motors

Machines occasion Machines nouveaux

WWW.IMCA.NET INFO@IMCA.NET







1. MACHINE BODY

No. Ref. No. Description ot Note
1 21INOO0D23 Stiteh length dial pin 1
2 BXF9904009 Stand, R 1
3 BXF9903009 Stand, L 2
4 BXF6851009 Motor cover 1
5 B048509894 Screw Mox12 11
] BXF3774009 Side plate 1
7 BX78847009 fubber cap 8.5 I T T IR 08, 11, 28
8 BXFRYA00D Stand, R¥F !
9 BO06661009 Rubber cap 15.5 3
10 B993174009 Rubber cap 9.4 2
11 BX01489959 Ruler plate 1
12 B048600494 Screw M4x6 2
13 B905650909 Hubi &8 3 0 s R RO 08, 11 28
11 BX66090009 fr cap 115 1
15 022130003-9 B an 19 2
16 BXF3296009 fubber cap 20 {
2. QUICK REVERSE SWITCH MECHANISM
No. Ref. No, Description Qt Note
1 BXF3816009 Quick reverse switceh assy 1
2 BXF8830009 Reverse switch bracket 1
3 BXF3815009 Reverse switch support 1
4 BXF6012009 Actuator 1
] BXF6011009 Switch restoration spring 1
6 BXF9710009 R-switch assy 1
7 BY78103050 R-switch 1
8 B040700404 Screw M3x6 1
9 B048600294 Screw M4x8 2
10 BO89600704 Nut M4 2
11 B048500494 Screw Mox6 2
12 BXF9722909 Cord holder 1
13 BXF9716909 Cord holder U3 2
14 21700026 Cord holder i
15 B048500294 Screw M5x8 3
16 BY 76429000 Reverse switch bracket 1







1. MACHINE BODY

No. Ref. No. Description Qt Note
1 21700023 Stiteh length dial pin 1
2 BXF9904009 Stand, R 1
3 BXF9903009 Stand, L 2
4 BXF6851009 Motor cover 1
5 B048509894 Screw M5x12 11
6 BXF3774009 Side plate 1
7 BX78847009 Rubber cap 8.5 1 05 B YR w08, 11, 28
8 BYFRY930000 Stand, RF i
9 B906661009 Rubber cap 15.5 3
10 B993174009 Rubber cap 9.4 2
11 BX01489959 Ruler plate 1
12 B048600494 Screw M4x6 2
13 B906650909 Rubber cap 3 A EE R 08 1. 28
14 BX660900:0% i
15 022130003~9 2
16 BXF3296009 !
2. QUICK REVERSE SWITCH MECHANISM
No. Ref. No. Description Qt Note
1 BXF3816009 Quich reverse switch assy 1
2 BXF8830009 Reverse switch bracket 1
3 BXF3816009 Reverse switch support 1
4 BXF6012009 Actuator 1
5 BXF6011009 Switch restoration spring 1
6 BXF9710009 R-switch assy 1
7 BX78103050 R-switch 1
8 B040700404 Screw M3x6 1
9 B048600294 Screw Mdx8 2
10 BDBIBOOT04 Nut M4 2
11 B048500494 Screw MHx6 2
12 BXF8722909 Cord holder 1
13 BXF3716909 Cord holder U3 2
14 21700020 Cord holder 1
15 B048500294 Screw M5x8 3
16 BE76524000 Reverse switch bracket 1







3. NEEDIE BAR AND THREAD TAKE-UP MECHANISM

No. Ref. No. Description Qt Note
1 BXF3286009 Upper shaft assy 1
1-1 BX87459009 Screw M6x6 3
1-2 BXF9980009 Bobbin winder driving wheel 1
1-3 BX8745900% Screw Mox6 2
1-4 BX8b87H009 Screw M8 1
1-5 BX85874009 Serew M6x10 1
16 BYF3285004 Upper shaft 1
1-7 21TROG0GL Needle bar crank 1
1-8 5150866037 Bearing NSK 6004 2ZNR 1
1-9 S150866013 Bearing NSK 6004 2Z 1
4 BXF3759909 Needle bar connecting rod unit 1 For M
4 BXF3757909 Needle bar connecting rod unit 1 For H
4-1 2ATRG0GGL Thread take —up suppoert shaft 1
4-2 BXF9985009 Tighten ring 1
4-3 B0OS8600674 Screw Mdx4 2
4-4 BXF8949009 ¥asher 1
4-5 B062040768 Retaining ring E6 1
4-6 217NG1000 Thread take-up lever assy 1 For M
4-6 217101GG0 Thread take-up lever assy 1 For H
4-6-1 BXF9970009 Thread take—up small lever assy 1 For M
4-6-1 BXF9983009 Thread take—up small lever assy 1 For H
4-6-2 Z1TNGLI00 Needle har connecting rod set 1
4-6-3 BXF3482009 Thread take-up crank 1 For M
4-6-3 BXF3484009 Thread take-up crank 1 For H
4-6-4 BXF8688009 Screw SM3. 57-40x6L 1
4-6-6 BXF3870009 Needle bar guide 1
4-6-7 BO66006009 Screw SM3. 57-40x7 1
10 B098049074 Screw M6x10 2
11 BXF6766009 Needle bar guide slide block 1
12 BXF9975009 Needle bar 1 For M
12 BXFI650009 Needle bar 1 For H
18 022200016 Needle 1 For M
18 048200005 Needle 1 For H
19 B960557908 Screw SM3. 18 1




1-7 P

4

12

3 a3




3. NEEDIE BAR AND THREAD TAKE-UP MECHANISM

No. Ref. No. Description ] Note
20 BXF9960009 Joint unit 1
20-1 BX87459009 Screw M6x6 2
20-2 BXF8850009 Timing pulley, U 1
20-3 BX72398009 Flange 1
20-4 BX72397900 Fan 1
20-5 B048607598 Screw M4x35 3
206 S843103011 Spring washer 4 3
20-7 B085060878 Washer M4 3
21 B959516009 Needle bar thread guide 1
22 027100004 Needle plate 1
23 022100020 Screw SM4. 37-40x8 2
24 B920092959 Slide plate assv 1
24-1 B996549059 Spring, plate 1
24-2 B988339059 Screw SM2. 38 2
25 BXF5832009 Lower shaft assy 1
25-1 BXF5831009 Lower shaft 1
25-2 S150866057 Ball bearing, NSK 6301 2ZNR 1
25-3 B062980968 Retaining ring C12 1
26 BX85609300 0il seal, NOK BC4907E 1
27 BXF9793009 0il seal, NOK XCO028E 1
28 BXF3944009 Lower Shaft gear assy 1
28-1 BX87459009 Screw M6x6 2
28-2 BXF9943009 gear 1
29 BXF8859009 timing pulley, D 1
30 BX87459009 Screw M6x6 2
31 BXF8732009 Washer 4.8 2
32 BXF9950009 Bear bush assy 1
32-1 BX87459009 Screw M6x6 2
32-2 S150866037 Bearing NSK 6004 2ZNR 1
32-3 BXF9959009 Bearing bush R 1
33 BXF8858009 Timing belt 570-3G7-15 1
i5 BX87459009 Screw M6x6 2
36 BXF885690% Lower shaft bush i
37 ROS0743009 Fashor & 1
38 BXFIRT1909 Positioning pin 1
it B098500a74 Serew Mhxh 1
40 217802000 Tension pulley assy 1
41 5150220042 Screw 2




Z__—I

e

o2]
S
' (S}
E-N
-~




4. NEEDLE FEED MECHANISM

No. Ref. No. Description Qt Note
1 BXF3752909 Needle feed regulator arm D 1
2 BX87459009 Screw M6x6 2
3 B990743009 Washer 8 )
4 BXF3751909 Needle feed regulator connecting rod 1
5 217100043 Link pin 1
6 B098500574 Scerew M5x5 2
7 BXF3749909 Needle feed regulator arm U 1
8 B092509674 Bolt Mbxl4 1
9 BXF3385009 Regulator arm electric pin 1
iy BUB2020968 Retaining ring exiernal CR 2
11 BX80754009 ¥Washerl0 1
12 BXF3748709 Needle feed regulator unit 1
14 B098500574 Screw M5x5 il
15 B098040574 Screw M6x5H 2
16 BXF3726909 Needle feed regulator stud assy 1
17 BX87459009 Screw MGx0. 75 x6 3
18 BXF3742009 Link S assy 1
19 BAF326800G Screw M4x4 3
20 BXF3716809 Feed regulator link stud § 2
21 BXF3730809 Link L 1
22 BXF3739809 Needle feed connecting rod assy 1
23 BXE37TIR004 Link shaft 1
24 217800020 Needle feed arm shaft stopper 1
25 B096700678 Screw M3x4 1
26 BXF3733809 Needle feed arm R 1
27 B048049494 Screw M6x16 1
28 BXF3731909 Needle feedeccentric wheel 3.1 1 For M
BXF3729000 Needle feedeccentric wheel 3.7 1 For H
29 BX85874009 Serew MoX 0. 73510 2
30 BX87459009 Serew MEX 0, 75X4 1
31 217NOODI0 Needle dar support assy 1
32 B098500574 Screw M5x5 1
33 BOYBBO06T4 Screw Mdxd 2
35 BXF3716809 Link 1
36 BXF3638009 Link stud 2
37 BXF3268009 Screw M4 2
38 B048600494 Screw M4x6 i
39 B048500494 Screw M5x6 1
10 217800016 Needle feed regulator stud i
41 BXF3714909 Needle feed shaft arm L 1
42 BXF3552009 Needle feed arm shaft 1
13 B1S061632 Screw Mox16 1
44 BXF6708009 Washer 1
45 BO85060878 Washer 4 1
46 BXF3609909 Needle feed arm shaft stopper 1
47 S1R0649010 Retaining ring C4 1
48 BXF6611009 Cord holder 1
49 BXF3728009 Holder 1
50 B048750414 Screw M3. 5x6 2
51 BXF3727809 Needle feed regulator shaft bush 1
52 B957972009 Washer 6.5 1







4. NEEDLE FEED MECHANISM

No. Ref. No. Description Qt Note
53 B098600674 Screw M4X4 1
54 BXF3721809 Needle feed shaft 1
55 B098040574 Screw M6X5 2
57 BXF3627809 Needle feed shaft metal R 1
58 BXF3625909 Needle feed shaft metal L 1
59 BXF3284009 Needle feed shaft metal M 1
60 BXF6522009 Tighten ring 3
61 B0O98500574 Screw M5X5 4
62 BXF6815009 Bush R 1
63 BXF6816009 Bush L 1
64 B048500294 Screw M5X8 2
65 BXF6505009 Slide block guide assy 1
65-1 ¥ick 3X100 1
65-2 BXF6507009 Wick setting plate 1
65-3 B040600694 Screw M4X4 1
66 B092509474 Bolt M5X16 1
67 BXF6812009 Needle bar bracket guide 1
68 B048609894 Screw MaX12 2
69 BXF6700009 Rubber washer 1
70 BXF6T709009 Rubber washer cover 1
71 BX85790909 Screw M4 3
T2 Wick 3X200 1




o: ..ll'_,‘

)

4
|




5. PRESSER FOOT MECHANISM

BOARRO0199
]

No, Ref. No. Description Qt Note
1 BXF9939009 Presser bar 1 For M
1 BXF9937009 Presser har 1 For H
2 BXF3868009 Presser bar bush 1
3 BXF9936009 Presser adjusting screw M14 1
4 BXF3403009 Spring guide 1
5 B969382009 Presser bar spring 1
6 BI60603009 Washer 1
7 027701000 Presser foot assy 1 For M
7 027701100 Presser foot assy 1 For H
8 BX97725009 Screw SM3. 57-40x10 1
10 BXF9934009 Presser bar lifter lever assy 1
10-1 BXF6627009 Presser bar lifter lever 1
10-2 BXF3603909 Knee lifter connecting rod 1
10-3 BXF9931009 Shoulder screw M5 1
11 BXF3604309 Knee lifter lever 1
12 BXF9929009 Presser bar lifter lever shaft 1
13 B098500574 Screw M5xb 1
14 BXF9928009 Tension release plate assy 1
14-1 BXF9927009 Tension release plate 1
14-2 BXF9926009 T- release selection plate 1
14-3 B092600578 Bolt M4xh 1
14-4 B085060878 Washer M4 1
15 BXF9924009 P-bar lifter lever spring 1
16 BX03750009 Washer 1
17 B062050768 Retaining ring E5 2
18 BXF9931009 Shoulder screw Mb 1
19 BXF9923009 Screw M6 1
23 BXF3602009 Knee lifter bar 1
24 BXF9931009 Screw M5 1
25 BX79004009 Lifting lever 1
26-1 BX71059009 Screw M3. 5x12 1
26-2 5843103003 Washer 4 1
28 BX65273009 Presser bar lifter crank 1
29 057700002 Finger guard i For ¥
30 BUROT750978 Washer S3.5 ) For #
31 BRFUY3R00Y Adjust screw nut M14 1
32 BXF6642009 Presser bar guide bracket assy 1
33 BXF9917009 Bolt M3x7.5 1
KE! RO4BGRO9891 Serew Mixl12 1
35 BXF6854909 Adjust screw M6 1
26 B0O89040704 Nut M6 1
37 Serew M3x0 1
1




A .___.\-:___.__

S

_.‘




6. FEED MECHANISM

No. Ref. No. Description Qt Note
1 BXF3251009 Stitch length dial assy 1
1-1 BXF6616009 Screw SM4. 76 1
1-2 124510003 0 ring 1
1-4 ZI7NGO02] Screw bar 1
1-5 21FNGO022 Dial for stitch length regulator 1 For M
1-6 BXF3684009 Dial for stitch length regulator i For H
2 BX50012009 Position pin 1
3 B2006782009 Spring I
8 BXF3440009 Feed regulator assy 1
8-1 Z1IN00023 Feed regulator 1
8-2 BXF8261009 F- regulator connecting rod 1
8-3 217100043 Link shaft 1
85 B968736900 Bush L=20 1
g BXF3475009 Feed regulator shaft 1
10 B098040574 Screw M6x5 2
16 BXF9804009 Reverse sewing shaft 1
17 BX85641900 Bush L=12 2
20 B0OB5900978 Washer 510 1
21 B062020768 Retaining ring E8 1
22 BXF9803009 Spacer 1
23 BO48500294 Screw Mox8 2
25 BXF3789009 Reverse lever 1
26 B048509694 Screw Moxl14 1
27 BXF9801009 Reverse lever spring 1
29 B937978000 Nylon tube L=13.5 1
30 BXF9890009 Handle shaft arm assy 1
30-1 BXF9899009 Handle shaft arm 1
30-2 B954152089 Feed rock arm shaft pin 1
304 B092509474 Bolt M5x16 1
311 BXF8250909 Feed regulator shaft arm 1
31-2 BXF3449009 Feed regulator shaft 1
31-3 B092509674 Bolt M5x14 1
34 BXF8259009 Eccentric pin 1
35 BOO8500574 Serew Moxb I3
37 BXF3430009 Feed regulator shaft bush R 1
39 BXF48Y-100Y Feed regulator shaft bush L 1
490 B098040574 Screw M6xH 1
41 BXF3841009 0il seal NOK ACO3T1E 1
42-1 BXF3413009 F- regulator connecting rod § 1
42-2 BXF49892009 Feed regulator shaft joint 1
42-4 217100043 Link shanft 1
43 BXF3787809 Feed regulator unit 1
43-1 BXF3786809 Feed regulator assy 1
43-1-2 BXE3T7R5009 Feed regulator 1
43-1-3 B954159089 Crank short connecting pin 1
43-1-4 217100010 Crank length connecting pin 1
43-2 BXF9887009 Lever feed connecting rod 1
43-3 BXF9856009 Link shaft 1
43-5 BX94775009 Level feed link assy 2
43-6 BX94773009 Feed rocker arm link assy 2
43-7 B95415208% F-rocker arm stud 1
43-8 BXF9885009 Feed rock arm 1
44 B062060768 Retaining ring E4 1
45 BXF9849009 Eccentric wheel unit 1 For M
45-1 BXF9848009 Eccentric wheel 1 For M
45-2 BX85874009 Screw M6x10 2
45 BXFUBLTO04 Eei rip wheel u i For H
15-1 BXF9846009 Eccentric wheel 1 For H
45-2 BX85874009 Screw M6x10 2
46 5150866003 K25X29X10 Roller bearing K25X29X10 1
47 BX85789009 Guardrail splint 1
48 B048750414 Screw M3.5x6 2




N I

¥\




6. FEED MECHANISM

No. Ref. No. Description Qt Note
49 B048509694 M5x14 Screw M5x14 1
50 BXF9884909 Feed regulator shaft L 1
52 B906661009 Rubber cap 15.5 1
53 BXF9883909 Feed regulator support shaft 1
54 BXF9882009 Rubber cap 14.5 1
55 B098040574 Screw M6x5 2
56 BXFO881909 Screw M6x6 1
57 BX87455009 Screw M6x6 2
63 001C00010 Rubber cap label 1
64 BX76758909 Rubber cap 13.5 1
65 BXFS870009 Feed rock shaft assy 1
65-1 BXF9879009 Feed rock shaft 1
65-2 BXF8948009 Felt 1
66 BXFO874009 Feed shaft bush R 1
687 BXF9873009 0il seal NOK XCO029E 1
68 BXF9877909 Feed shaft bush L 1
69 B098040574 Screw M6x5 1
70 B954867089 Thrust ring 2x15x225T 1
71 B062950968 Retaining ring external (15 1
72 BXF9876009 Set screw cellar 1
72-1 BX87459009 Screw M6 x0. 75x6 2
72-2 BXF9875009 Tighten ring 1
75 B096700678 Screw M3x4 1
76 BXF3437009 Feed bar assy 1
76-1 BXF343600% Feed bar 1
76-2 BXF3770009 Feed rock bracket arm 1
76-3 BXF8600909 Feed bar shafi unit 1
76-3-1 217100016 Feed bar shaft 1
76-3-2 5150340003 Rivet 1
76-4 B952388009 ¥asher 4.2 1
76-5 BXFO868009 Screw Mox7 1
77 BXF3853009 Screw M5x14 2
78 327600001 Feed dog 1 For M
79 027600101 Feed dog 1 For H
30 BS00020006 Screw SM3. 18-44x6.5 2
81 BXF9865909 F-lifting eccentric wheel assy 1 For M
81 BXF9850909 F-lifting eccentric wheel assy 1 For H
81-1 BXF9863009 Eccentric wheel assy 1 For M
81-1 BXF9859009 Eccentric wheel assy 1 For H
81-1-1 BX85874009 Screw M6x10 2
81-1-2 BXF9862009 Eccentric wheel 1 For M
81-1-2 BXF9858009 Eccentric wheel 1 For H
81-2 BX85771809 Feed bracket arm presser 1
81-3 B&300612 Screw M3x6 2
81-4 217101000 Crank assy 1
81-4-1 217101001 Feed 1ifting rock shaft crank 1
814-2 S150866055 Needle bearing K20X24X13 1
81-4-3 217101002 Retaining ring 2
82 BXF8609009 Lifting feed shaft unit 1
82-1 217100017 Feed bar shaft 1
82-2 5150340003 Rivet 1
83 BXF9868009 Serew M5x7 1
84 B096700678 Screw M3x4 1
88 BX63502909 Lock lever 1
89 BX71270909 Spring 1
90 217500008 Condensed stitch holder 1
91 B048509894 Screw Maxl2 1
92 217800009 Condensed stiteh leg 1
93 BO98049074 Screw M6x10 1
94 B906277009 Rubber cap 4.3 1
95 BXF3446809 Spring hook arm assy 1
95-1 BX87459009 Screw M6x6x0. 75 2
95-2 BX85683309 Shoulder screw M4 1
95-3 BXF 24450048 Spring setting plate 1
96 BYF2434009 Spring 1
g7 BXF3431009 Spring pull plate 1
98 B048500294 Screw Mbx8 2
99 B0O62900368 Retaining ring Ci0 1
100 BXF7996009 Vinyl tube 3X6 L=70 1







7. QUICK REVERSE MECHANISM

No. Ref. No. Description ot Note
1 BXF325%009 Quick reverse solenoid assy 1
-1 BXF3106009 Solenoid plate F I
1-2 BXF3103009 Solenoid plate B i
-3 B048500294 Screw Max8 4
2 BXF3107009 Solenoid base 1
3 B048500294 Serew Mox8 4
4 B048049094 Screw M6x10 2
b BXF8258009 Solenoid lever 1
6 BXF8266009 Solenoid lever shaft 1
7 BXF8262009 Set collar assy 1
7-1 B098500574 Set screw M5X5 2
-2 217100006 Set collar 1
8 BXF8118009 Connect pin 1
9 B957972009 Washer 6.5 1
10 ¥120607001 Retaining ring C8 1
11 BXF3256009 Rubber cushion 1
12 B098040574 Set screw MAx5 1
13 B098500574 Set screw Moxb 1
8. TENSTON RELEASE MECHANISM
No. Ref. No. Description ot Note
1 BXF9739809 Tension release steel wire 1
2 BXF3696909 Wive holder U 1
3 B(48500294 Screw Mox8 2
4 BXF9737009 Wire holder U 1
5 B040600594 Screw M4x5 1
6 B356403909 Wire holder D 1
7 B040600294 Screw M4x8 2
8 B990949006 Nut SM4. 76 2







7. QUICK REVERSE MECHANISM

No. Ref. No. Description Ot Note
1 BXF3254%00% Quick reverse solencid assy 1
1-1 BXF3106009 Solenoid plate F |
-2 BXF3103009 Solenoid plate B 1
1-2 B048500294 Screw M5x8 4
2 BXF3107009 Solenoid base 1
3 B048500294 Screw M5x8 4
4 B048049094 Screw MGx10 ¥
5 BXF8258009 Solenoid lever 1
6 BXFB8266009 Solencid lever shaft 1
7 BXF8262009 Set collar assy 1
7-1 B098500574 Set screw MbXS 2
7-2 217100006 Set collar 1
8 BXF81 18009 Connect pin 1
9 B957972009 Washer 6.5 1
10 w120607001 Retaining ring C6 1
1 BXF3256009 Rubber cushion 1
12 B098040574 Set screw M6x5 1
13 B098500574 Set screw MbxH 1
8. TENSION RELEASE MECHANISM
No. Ref. No. Pescription Qt Note
1 BXF9739809 Tension release steel wire 1
2 BXF3696909 Wive wnlder D 1
3 B048500294 Screw M5x8 2
4 BXF9737009 Wire holder U 1
5 B040600594 Screw M4x5 1
6 B956103909 ¥ite holder D [
7 B040600294 Serew MAx8 2
8 B990949006 Nut SM4. 76 2




N —

-
|
|
|
|

|

o 7-2

.-




9. ROTARY HOOK MECHANISM

No. Ref. No. Description Qt Note

1 BXF3849909 Rotary hook shaft assy 1

1-1 BXF3962009 Screw cap Screw M5-0.8 1

1-2 217160036 il stopper 1

1-3 BAF3ARG0G Rotary hook shaft 1

2 BXF3847709 Pump bush unit 1

2-1 BXF3846009 Pump bush 1

2-2 BXS5608000 0il seal 1

2-3 B029085230 0 ring S25 1

2-4 BXF3780009 0il seal 1

3 BIFGS 26009 Bearing bush assy 1

3-1 BX87453009 Set screw M6x6 2

3-2 BXFGN2R009 Bearing bush i

3-3 5150866056 Bearing NSK 6901 2ZNR 1

4 BXFA826009 0il seal 1

5 BXF9825009 Rotary hook shaft gear bush 1

6 BO98040574 Set screw M6x5 1

7 BXF9824009 Rotary hook shaft gear assy 1

7-1 BX87459009 Set screw M6x6 2

7-2 BXF9823009 Rotary hook shaft gear

8 BXFAZT0004 Hook stopper 1 For M
BXF32810609 Hook stopper For H

9 (136400006 Bobbin 1 For M
(45400003 Bobbin 1 For H

10 03643 Rotary hook 1 For M
048400101 Rotary hook 1 For H

11 217100030 Screw M4x12 1

12 027400009 Bobbin case assy 1




J

S

—_—— ———— —

-

8—34



10. LUBRICATION MECHANISM

No. Ref. No. Description Qt Note
1 B029006030 0 ring P4 1
2 BXF6830009 Felt 1
3 BXF4085009 Felt support 1
4 B029006030 0 ring P4 1
B BX06470000 Needle bar cork I
6 036400015 Plunger 1
7 BX67605909 Pump cap screw assy
8 BX85720609 Screw 1
9 B966234009 Spring compression 1
10 B906289009 Rubber cap 10. 5 1
11 BX85729009 Adjusting screw 1
12 B029006230 0 ring 54 1
13 BX8572800% 0il feeding pipe 2
14 BXF376590% 0il tank set 1
14-1 BXF795290% 0il tank set 1
14-1-1 BXF7953009 0il tank 1
14-1-2 BX85728009 0il feeding pipe 2
14-1-3 BXF9700009 Vinyl tube 6X8 L1=190 1
14-1-4 BXF3841009 Vinyl tube3X5 L=100 2
14-1-5 B906650909 Rubber cap 8 1
14-1-6 BXFO707009 Screw M8 1
14-1-7 B029002030 0 ring P8 3
14-1-8 BXRR295009 0il feeding pipe 8.6 {
14-2 BXF4970009 Vitta assy 1
14-2-1 BXF3548009 Vinyl tube 3x5 1-=700 1
14-2-2 BXF9705009 Nylon wick L=1200 1
14-2-3 BX85728009 0il feeding pipe 1
15-1 B048509894 Screw M5X12 2
15-2 B0O82050864 Spring washer 2-5 2
15-3 BO8B050874 Washer 5 2
16 BXF9704009 Sub tank assy 1
16-1 BXF9703009 Sub tank 1
16-2 BXFT06000% Qil feeding pipe i
16-3 B029088230 0 ring 522 1
17 BX63623009 Float 1
18 BXF870100% 0il gage 1
19 BX63501009 0il gauge window 1
20 BUUS2470609 Neeodle bar cork i
21 BYF3772009 Tuhe holder L 1
22 BO48500494 Screw Mox6 1
23 BXFA773009 Tube holder K 1
24 B0O406600594 Screw M4X5 1
25 BXF3507009 Vinvl tube 3x3x70 1
26 BXF2505009 Vinyl tube 3x5x100 1
27 BXF3690804 Tube guide I
28 BO48000494 Screw Mbx6 2
29 BXO200608Y Wick support 1
30 BXF6558009 Bed bottom cover unit 1
30-1 BXF9799009 Bed bottom cover assy
30-1-1 BX59838900 0il window B-cover 1
30-1-2 B028095230 0 ring S15 1
30-1-3 BXF9797909 Window cover 1
30-1-4 B048500494 Screw M5x6 4
30-1-5 BXF9707009 Screw M8 1
30-1-6 B0O29002030 0 ring P8 1
30-1-7 217100014 Bed bottom cover i
30-2 BXF9795709 Bottom cover felt 3
30-3 B048600494 Screw M4X6 ]
30-4 5150632001 Washer plain L4 3
31 BXF9796009 Bottom cover packing 1
32 B048509894 Screw Mox12 9
33 BXF9794009 Cord holder plate 1
34 B048500494 Screw M5x6 1
35 B029081230 0 ring 529 1
36 217100038 TFube clamp 5
37 BXE70554304 Tobe clamp P55 2




12




11.

THREADING MECHANISM

No. Ref. No. Description Qt Note
1 BXF875890% Pre-tension assy 1
1-1 BXF8748009 Thread guide 1
1-2 BX65547009 Thread guide tension stud 1
1-3 B966506009 Thread guide disc 2
1-4 BXFB8752909 Pre-tension spring 1
15 5AF494200Y Tension nut f
1-H BXFRT47009 Pre-tension base 1
3 B098500574 Set screw M5x5 1
4 BXF9751009 Spool pin 1
5 BX09691000 Tension release pin 1
] BXF9881909 Set screw M6x6 1
7 BXF9767009 Tension release stud 1
8 Z1INGODGT Curve har 1
10 BXF9765009 Arm thread guide R 1
11 B040500494 Screw Mbx6 1
12 BXF9768009 Thread take-up lever cover 1
13 B048500494 Screw M5x6 1
14 BXF9149909 Face plate assy 1
14-1 217NGRO0E Face plate packing 1
14-2 B906661009 Rubber cap 15.5 2
14-3 BXF3839009 Face plate thread guide 1
14-4 B040750494 Screw M3. 5x6 1
14-5 Z1INGO00R Face plate 1
15 B048509294 Screw Mox14 3
19 BXF383700% Thread tension bracket assy 1 For M
19 BX55455809 Thread tension bracket assy i For H
19-1 BX60172009 Thread tension bracket i
19-2 B994188009 Tension stud 1
19-3 BO00608006 Set screw SM3.57 1
19-4 BX08480809 Thread take—up spring 1
19-5 B965664009 Tension disc 2
19-6 B951205009 Tension disc presser 1
19-7 BXF38350:09 Tension spring 1 For M
19-7 BX06478909 Tension spring 1 For H
19-8 BX98669009 ¥asher 1
19-9 BX79078009 Tension nut 1
19-10 B996816009 O ring 1




—1-12




12. BOBBIN WINDER MECHANISM

No. Ref. No. Description Qt Note
1 BXF9139909 Bobbin winder unit 1
1-1 B062060768 Retaining ting E4 1
1-2 BXF9135009 B-winder shaft support assy 1
1-2-1 BXF9117009 Copper bush 2
1-2-2 BXF9134009 B-winder shaft support 1
1-3 BXF9132009 Bobbin winder shaft 1
1-4 217102002 0 ring ©9.9x$2.5 1
1-6 BXF9120009 Bobbin winder wheel 1
1-7 5150224025 Set screw Mix6 2
1-8 BX85321000 Rubber ring ©21x®7 1
1-9 BXF9129909 Bobbin presser cam assy 1
1-9-1 BXF9128904 Bobbin presser cam 1
1-9-2 BXF9127009 Bobbin winder arm shaft 1
1-9-3 5150224026 Set screw Moxh 1
1-10 B062060768 Retaining ring E4 1
1-11 B085040974 Washer plain S6 2
1-12 217100042 Bobbin presser arm 1
1-13 §150237044 Screw M4x12 1
1-14 BXF9125009 Bobbin presser 1
1-15 5150217018 Screw M4x5 1
1-16 217100033 Bobbin support 1
1-17 BXF9121009 Bobbin winder lever 1
1-18 BXF9110909 Spring 1
1-19 BXF9119009 Bobbin winder base spring 1
1-21 BXF9138009 Bobbin winder support assy 1
1-21-1 BXF9137009 Bobbin winder support shaft 1
1-21-2 BXF9136009 Bobbin winder support 1
2 BXF9118009 Bobbin winder fixed screw 3
3 BXF9751009 Spoal pin 1
4 BXF9740009 Knife 1
5 B048500494 Screw Mox6 1
6 BXF9116809 Bobbin winder tension assy 1
7 B098500574 Set screw Mhx5 1




8




13. THREAD TRIMMER MECHANISM

No. Ref. No. Description Qt Note
1 BXF3558009 Thread trimmer cam 1
2 165400001 Spacer 5.3 2
3 BOYBI39088 Set screw SM 6.35 2
4 B951560009 Fixed knife 1
5 B908267006 Screw SM 3.57 1
6 BX08467009 Lower thread finger 1
7 B0O84060874 Washer M 4 1
8 B048600494 Screw M4x6 1
9-1 BXF3827009 Holder M—knife 1
9-2 BX85684009 Thread trimmer connecting rod 1
9-3 RO406090494 Shoulder screw M4X10 2
9-4 B0O8S600704 Nut M4 1
9-5 BXF3826809 Thread trimmer lever 1
9-6 BXF3825009 Lever stopper 1
9-7 217100024 ¥asher 2
9-§ 217100025 Roller 2
12 B048509694 Screw Mox14 1
13 BXF3823009 Knife holder presser plate 1
14 B006709094 Screw M3x10 3
15 BO96T00478 Screw M3x6 i
18 BO96700678 Screw Mixd 1
17 BXF3769909 Thread trimmer stopper base I
18 BO48600494 Screw M4x6 1
19 B951569009 Movable knife {
Ba51 195009 Movable knife I For M
20 036720002 Screw SM4. 37 2 For H
22 BOBLHOGOBTE Washer plain 4 ]
23 STAGREN0T0 Retaining ring C4 {
24 217 NU0U24 Spring pull plate 1
26 BX08463089 Forked shaft 1
27 BX08462089 Collar 1
28 B9a6529089 Forked shaft bush 1
29 B098040574 Set screw M6xH 2
30 BXFA748009 Thread trimmer lever unit 1
30-1 BXF9747009 Thread trimmer lever assy 1
30-2 BXF8852009 Roller shaft C assy 1
30-3 B905876007 Nut SM4. 37 1
N BX87459009 Set screw M6x6 1
32 BXF8727009 Cam lever spring 1
33 BO565 17880 Thread trimmer cam lever shaft 1
34 BYas8516080 Collar 1
35 BX85676000 Rubber cushion 1
36 217100034 Spring extension 1
37 B956514000 Cushion 1
38 B990743009 Washer plain special E8 1
39 B062040768 Retaining ring E6 1
40 BXF9744009 Cam lever shaft bush 1
42 BXF9719409 Thread trimmer solenoid assy 1
42-1 BXF9718009 Thread trimmer solenoid 1
42-2 BXFY743009 Thread trimmer solenoid base 1
42-3 BXF3212809 Solenoid lever 1
42-4 BXF3211009 Shoulder screw M6 1
42-5 BXF8013909 Silent sheet 2
42-6 BXF3100009 Washer 1
42-7 B0O89040704 Nut M6 1
128 BXF5522009 Bolt socket M4x22 i
42-9 BO48600294 Screw M4x8 4
43 2LTNOOO2T Cam lever spring 1
44 036710010 Set collar 1
45 036550008 Screw 2
49 B048500894 Screw M5x12 3
56 108500003 12-Core connector 1
58 001C63000 Ground wire assy 1
60 B048500294 Screw Mb5x8 2
63 w060402029 Band 1
64 BXF9716909 Cord holder U3 1
66 036700017 Connector cap 1







14. THREAD WIPER MECHANISM

No. Ref. No. Description Qt Note
1 BXF9736809% Thread wiper device assy 1
1-1 BXF9714009 Thread wiper solenoid assy 1
1-2 BX69804009 Thread wiper spring 1
1-3 BX69805009 Vasher 1
1-4 217100028 Solenoid setting plate 1
1-5 S843101005 Screw M3x6 3
1-6 B960463909 Cord holder 1
1-7 S843101005 Screw M3x6 1
1-8 S843101005 Screw M3x6 2
1-9 BXF9734009 Thread wiper base 1
1-10 B0486060494 Screw M4x6 2
1-11 B084060874 Washer 4 2
1-12 BXF2008009 Solenoid cover 1
1-13 B040600594 Screw M4xb 1
1-14 BXF9143009 Thread wiper crank assy 1
1-15 B062060768 Retaining ring E4 1
1-16 BX85656089 Set screw collar 1
1-17 BX85831009 Set screw M3.5-5 1
1-18 BXF8823009 Spring 1
1-19 BXF9733009 Thread wiper rod 1
1-20 B990375088 Washer 1
1-21 B062070768 Retaining ring E3 1
1-22 BX85654089 Plunger pin 1
1-23 BXF9732809 Thread wiper 1
1-24 B040600594 Screw M4x5 1
1-25 B964822089 Thread wiper stud collar 1
1-26 BX07433089 Washe 1
1-27 BX69803000 Spacer rubber 1
1-28 8961013000 Silent sheet 1
1-29 BX8565408% Plunger pin 2
2 B048500294 Screw M5x8 2
3 BX08446059 Thread wiper switch 1







15. CONTROL BOX AND MOTOR MECHANISM

No. Ref. No. Description Qt Note

1 BXF3819909 Safety switch assy 1

2 198K12200 Motor assy 1

2 198K25100 Motor assy 1 YSC-8320-D

3 BXF8756009 Screw Mbxl18 3

3 5150237005 Screw M5x25 3 YSC-8320-D

4 B0B2050864 Washer spring 2-5 3

5 B084050974 Washer Sb 3

6 BXF6899009 Pulley CCD 1

ki BXF7085009 Screw M4x10 3

8 §8A3103011 Washer spring 4 3

9 S8A3103003 Washer M4 3

10 21TP31000 Detector unit 1 For M YSC-8320-D
10 217P32000 Detector unit 1 For H YSC-8320-D
11 Lawp 1 YSC-8320-D

12 BO4R040204 Screw M6x8 1

13 ROS3040874 Washer 56 1







16. ACCESSORIES

No. Ref. No. Description Qt Note
3-1 050102051 Crew—driver 1
3-2 ¥050102068 Crew-driver 1
3-3 ¥050102050 Crew—driver 1
4-1 B900223009 ¥rench 8x9 1
4-2 ¥050102052 ¥rench 10x12 1
4-3 ¥050102034 Hexagonal wrench 2 1
4-4 ¥000102035 Hexagonal wrench 3 1
4-5 ¥0520102040 Hexagonal wrench 2.5 1
] ¥050102089 Hexagonal wrench 1,5 {
4-7 ZUINIOI02 Hezagonal woench 5 |
8 022200016 Needle 4 For M
8 048200005 Needle 4 For H
10-1 036400006 Bobbin 3 For M
10-2 048400003 Bobbin 3 For H
15 BX75289089 Knee lifter assy 1
15-1 B964071089 Knee lifter bracket 1
15-2 B900647009 Bolt square SM7.94 1
15-3 BX75280089 Bolt SM5.95x20 1
15-4 B906491008 Knee lifter bar 1
15-5 ¥210105003 Knee lifter plate 1
15-6 B996143009 Knee lifter plate stopper 1
15-7 B990023009 Bolt SM5.95-28x8 1
15-8 ¥210105006 Knee lifter plate cover 1
19 0229030040 Head rest 1
20 BX01476080 Knee lifter complying bar 1
34-1 B967228009 Head hinge 2
34-2 B967190001 Rubber cushion 2
34-3 BXF9148009 Head cushion< for right side> 2
344 BXF9147009 Head cushion< for left side> 2
34-5 B901396000 Nail 4
50 B996627008 Oiler assy 1
51 BX55447009 0il tank assy 1
52 Head cover 1
h3 006F00030 Cotton stand assy 2DR 1
74 BXF9789909 0il pan assy 1
74-1 BXF9788809 0il pan 1
74-2 BXF3787009 Knee lifter shaft L 1
74-3 BXF3786009 Knee lifter shaft R 1
74—4 BXF3785009 Knee lifter limit support 1
74-5 BXF9784009 Knee lifter R 1
74-6 BX85766009 Bolt M6 2 For M
74-7 BX85635009 Set screw M6x19 2 For H
74-8 B089040704 Nut M6 2
74-9 B7E7502009 Twist spring 1
74-10 B964817009 Retaining riag E10 1
74-11 BXF9783009 Knee lifter connecting rod 1
74-12 217100032 Shoulder screw Mo 2
74-13 B961532080 Bush 4
75 Grease tube 1
78 BXF3656909 Needle bar orientation height block 1
77 BXF3657909 Needle bar orientation height block 1
78 5120501005 Nut Mb 2






